Custom Masters/Flo King
Phone: 407-331-4634
Fax: 407-331-0575
email: floking@sprintmail.com

 

Flo King BX1200 Repair Parts
Several parts shown below are available in CPVC plastic (gray in color) and polypropylene (white). Where a separate part number does not exist, specify CPVC or polypro when ordering. Some parts also available in Kynar (PVDF) and stainless steel. Contact us for information on Kynar and SS replacement parts. Motor Replacement: It is too difficult to replace just the BX1200 Motor outside of the Flo King factory. To replace a disabed BX1200 Motor, either send the pump to our factory repair service or purchase a Motor with Balanced Shaft Attached (1200 MOTSHF) for do-it-yourself repairs. Installing the Motor/Shaft assembly is the easiest and most dependable way to replace a disabled Motor on the BX1200. Click this link for instructions and photos.

 

BX1200 Motor/Shaft Assembly

1200 MOTSHF (__)
Motor with Balanced Teflon-Covered Shaft Attached for BX1200

Includes Super Slinger, Fan Blade, Fan Cover, two Spacers, & 1200 PBHW Hardware (two 8-32 x 3/4" Titanium Flat Panhead Screws). Click here for Motor/Shaft Replacement Instructions.

Specify pump-body length, voltage, and pump material of construction when ordering.

To determine pump-body length, measure "A" Dimension on drawing at this link: BX1200 Specs. To identify material of construction, check color of pump body submerged in solution. Gray in color is CPVC; white is polypro. Those are the two most popular materials. We also offer stainless steel and Kynar (PVDF).

Shaft thread size differs, depending on pump material of construction. Thread size is 1/4 inch for CPVC and stainless-steel pumps and 3/8 inch for polypro and Kynar.

Standard Shaft is made of stainless steel covered with Teflon Heat-Shrink Tubing. As a precaution for aggressive solutions that may attack SS, a t
itanium Shaft is available for BX1200 pump-body lengths of 6, 8, 10 & 12" and a Hastelloy-C276-alloy Shaft is available for 6, 8, 10, 12 & 14" body lengths.

1200 PBBH

1200 PBBH(__)
Base, Body & Housing Assembly for BX1200. Includes 3 Filter Screws
& Flow Plate.


For repairs outside of the Flo King factory, you must order entire 1200 PBBH Assembly shown above to avoid machining operations associated with separate purchase of either the Base, Body, and/or Impeller Housing.

Specify pump-body length and pump material of construction when ordering.
|
To determine pump-body length, measure "A" Dimension on drawing at this link: BX1200 Specs.

To identify material of construction, check color of pump body submerged in solution. Gray in color is CPVC; white is polypro. Those are the two most popular materials. We also offer stainless steel and PVDF (Kynar).

See this link for Repair Instructions.



Impeller BX1200

1200 IMP
CPVC Impeller for BX1200

Order # in polypro is 1200 IMP-PP. See this link for Impeller Replacement Instructions.



1200 RSS Super Slinger

1200 RSS
Super Slinger for BX1200

Positioned on Shaft just above Impeller. Dimensions as shipped from factory are 1" outside diameter (2.54 cm) with
3/8"-diameter hole (0.952 cm). Fits BX1200 & BX650.

 

Filter Screw

FS6
CPVC Filter Screw, Pack of Six.
Thread Length 3/4" (1.9 cm)


Order # in polypro is FS6-PP

Fits BX650, BX1200, BX3000,
BX5000, BXL2500 & BXL5000.
Thread size is 3/8-16.

 

Flow Plate

1200 FLP
Flow Plate for BX1200

Order # in polypro is 1200 FLP-PP

Fits BX1200 & BX650. Dimensions are
2-1/2" outside diameter (6.35 cm) with 1-1/4"-diameter hole (3.17 cm).

Spacers BX1200

1200 SPC
Set of Two Spacers for BX1200

Fits BX1200 & BX650. Made of CPVC plastic. Includes Spacer Hardware (two 8-32 x 3/4" Titanium Flat Panhead Screws).

 

Drip Cover BX1200

DC4
Drip Cover for BX1200

Fits BX1200 & BX650. Includes Drip Cover Hardware (1/4-20 x 3/4" SS Carriage Bolt & 1/4-20 Hex Nut).

 

BX1200 Fan Blades Four



1200 FBR
Fan Blade for BX1200

Specify whether you have Rotom or Fasco Motor when ordering. Both Fan Blades include Set Screws.

Fan Blades for discontinued McMillan and A.O. Smith Motors no longer available.

 

 

 

 

BX1200 Fan Covers Four

1200 FCOV
Fan Cover for BX1200


Includes 8-32 x 1/4" Phillips
Panhead SS Mounting Screws

Specify whether you have Rotom or Fasco Fan Cover when ordering. Rotom has three oval holes for mounting screws and is 3-5/8 inch (9.2 cm) from bottom of cover to top of stud. Fasco has four round screw holes and is 4-5/8 inch (11.75 cm) tall.

Fan Covers for discontinued McMillan and A.O. Smith Motors no longer available. McMillan is 4-1/2 inch tall (11.43 cm) with four oval screw holes; A.O. Smith is 2-3/4 inch tall (6.98 cm) with three round screw holes.

 


1200 H
Handle for BX1200


Old-style (left) and new-style Handle (right). Includes 1/4-20 x 1-1/4" Phillips SS Flathead Machine Screw.

 

1200 PBHW

1200 PBHW
Pump/Motor Base Hardware
for BX1200


Two 8-32 x 3/4" Titanium Flat
Phillips Panhead Screws.

 

 

1200 SHAFT

1200 SHAFT(__)

When ordering, specify pump-body length by measuring "A" Dimension on drawing at this link: BX1200 Specs

Also specify pump material of construction to determine Shaft Thread Size required. For BX1200 made of CPVC & stainless steel, Shaft thread size is 1/4". For BX1200 made of polypropylene & Kynar, Shaft thread
size is 3/8".

Standard Shaft is made of stainless steel covered with Teflon Heat-Shrink Tubing. As a precaution for aggressive solutions that may attack SS, a titanium Shaft is available for BX1200 pump-body lengths of 6, 8, 10 & 12" and a Hastelloy-C276-alloy Shaft is available for 6, 8, 10, 12 & 14" body lengths.

 

1200 TEF

1200 TEF
Teflon Heat-Shrink Tubing for
BX1200 Shaft


Fits BX1200 & BX650.
Sold by the inch.
Outside diameter
is 0.440 inch.

 

 

UNBK1

UNBK1
Standard 1" Universal Bracket for BX1200

For tank mounting surfaces
up to 1" thick (2.54 cm). Includes two 1/4-20 x 3/4" Phillips Truss SS Machine Screws & Two 1/4-20 Flat Washers

 

UNBK3

UNBK3
3" Universal Bracket for BX1200

For tank mounting surfaces
up to 3" thick (7.62 cm). Includes two 1/4-20 x 3/4" Phillips Truss SS Machine Screws & Two 1/4-20 Flat Washers

 

 

UNBK1HW

UNBK1HW
Hardware for 1" Universal Bracket

Two 1/4-20 x 3/4" Phillips Truss SS
Machine Screws & Two 1/4-20
Flat Washers

 

DC4HW

 

1200 DC4HW
Hardware for Drip Cover

1/4-20 x 3/4" SS Carriage Bolt &
1/4-20 Hex Nut



BX1200 Motor


1200 MOTOR
Motor for BX1200

Includes Spacers, Spacer Hardware
(two 8-32 x 3/4" Titanium Flat Panhead Screws) & Motor Slinger/Washer (7/8" diameter with 1/4" hole, tan in color)


Important! It is too difficult to replace just the BX1200 Motor outside of the Flo King factory. To replace a disabed BX1200 Motor, either send the pump to our factory repair service or purchase a Motor with Balanced Shaft Attached (1200 MOTSHF) for do-it-yourself repairs. See 1200 MOTSHF information above andat this link.

 

BX1200 Motor Slinger/Washer

1200 MSWA
Motor Slinger/Washer for BX1200 Motor


Dimensions as shipped from factory are 7/8" outside diameter (2.22 cm) with 1/4"-diameter hole (0.635 cm).

 

1200 LC

1200 LC
Line Cord for BX1200

Installed on Motor at factory.


 

LOOKING FOR MORE
BX1200 PARTS?

Click this link for photos and
descriptions of BX1200 new
parts and accessories.